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These are the minutes of IEEE 802.18 meeting held at the Grand Hyatt, San Antonio, TX, November 12-15, 2012.

Monday, November 12, 2012, PM1

1. The Chair called the meeting to order at 1:45 PM. 
2. The Vice Chair reminded the members to record their attendance.

3. The Chair reminded members about the cell phone courtesy policy.

4. The Chair reminded members of the anti-trust provisions of IEEE 802. 
5. The Chair asked the Patent questions per the IEEE requirements.

6. The Chair reviewed future IEEE 802 sessions and venues. 
7. The current agenda is document 18-12/110r2.

8. The Chair reviewed the agenda and made some changes.
Motion: To approve the RR-TAG agenda for the November 2012 Meeting, 18-12/110r3.
Move by:  John Notor
Second by:  Michael Lynch
Discussion: None

Vote:  2 Yes 0 No 0 Abstain 

Motion: Passed

9. The minutes of the September 2012 meeting, 18-12/96r1 were reviewed.  A motion to approve the minutes was made.
Motion: To approve the September 2012 Indian Wells meeting minutes, 18-12/96r1.

Move by:  Michael Lynch
Second by:  John Notor
Discussion: None

Vote:  2 Yes 0 No 0 Abstain 

Motion: Passed

10. The Chair returned to the agenda and reviewed the items to be covered during the November Plenary.
11. Rubin Salazar, Landis+Gyr, asked about the Progeny test resport. The Chair clarified the issues in the present case. The Vice Chair pointed out that there were two documents, 18-12/112r0 and 18-12/113r0.

12. The Chair pointed out that 802.18 could file without waiting for the FCC Public Notice requesting comments. There were additional discussions about the documents submitted to the FCC.
13. The Chair reminded those present that ITU-R Question 236/1, features of wireless power grid management systems, (18-11/79r0 Annex 1), needs a response from IEEE 802.

14. The Vice Chair reported on the remaining items to be considered.
15. The Chair recessed the meeting to independent study at 2:57 PM until Tuesday AM1.
Tuesday, November 13, 2012, AM1

16. The Chair called the meeting to order at 8:24 AM. 
17. The Vice Chair reminded the members to record their attendance.
18. Jay Holcomb, Itron, presented the WISPA Progeny test report and the comments evaluating the Progeny position vs “reality”, these are documents 18-12/112r0 and 18-12/113r0. The Progeny deployment in San Jose, CA, is under an experimental license. WISPA deployed a couple of experimental systems to create a test scenario.
19. Effectively, the Progeny beacons act as 30 W jammers, and the separation of the beacons occupies 80-100% of the transmit time at the beacon frequencies.
20. Jay went on to review the Progeny vs “reality” document.
21. The Vice Chair presented the FCC database for Docket Number WT 11-49 showing the most recent comments related to the proceeding.

22. The Vice Chair recessed the meeting at 9:44 AM until Tuesday AM2.
Tuesday, November 13, 2012, AM2

23. The Chair called the meeting to order at 10:45 AM. 
24. The Vice Chair reminded the members to record their attendance.
25. The Vice Chair reviewed an update to the agenda, 18-12/110r3, which moved Richard Kennedy’s 802.11 liaison report to Tuesday PM1.

26. The Chair turned the meeting over to the Vice Chair, who presented document 18-12/108r0, FCC TV Band Incentive Auction Impact on Unlicensed Operation, as a starting point for discussion of the impact of the auction on unlicensed operation.
27. The Vice Chair also reviewed document 18-12/109r0, Draft_802_Comments_FCC_TVBand_Auction_NPRM, which is the baseline document for the comments on this proceeding. The Vice Chair expects that other groups will propose edits to this document.
28. The Chair recessed the meeting at 11:30 AM until Tuesday PM1.
Tuesday, November 13, 2012, PM1
29. The Vice Chair called the meeting to order at 1:30 PM.
30. The Vice Chair reminded the members to record their attendance.

31. The Vice Chair turned the meeting over to Richard Kennedy, Research In Motion, to present a liaison report from 802.11 in document number 18-12/115r1.
32. There was considerable discussion of the possibility of opening up some addition spectrum at 5 GHz.
33. The TV band discussions focused on the risks of the process of the reverse auction.

34. The wireless microphone refresh issues were also discussed, as well as the FCC mHealth inititative, a 5 year plan to support health related broadband technologies. This includes promoting international MBAN spectrum.
35. In the European Community summary, Lufthansa formally announced their project would stick with licensed bands for their aircraft to/from ground systems proposal.
36. There is considerable activity related to TVWS in Europe and the UK.
37. In Asia, NICT demonstrated a database controlled use of TV spectrum. TVWS is being evaluated in Singapore and Korea.
38. Japan is opening a 5 GHz band channel size suitable for 802.11ac proposed channel size of 80 MHz and possibly 160 MHz.

39. MIIT China is studying opening a 5 GHz band for unlicensed use, although the time frame is uncertain.

40. The Chair recessed the meeting at 2:45 PM until Tuesday PM2.
Tuesday, November 13, 2012, PM2

41. The Chair called the meeting to order at 4:00PM.
42. The Vice Chair reminded the members to record their attendance.

43. The Chair turned the meeting over to Apurva Mody, BAE Systems, who presented inputs from 802.22 regarding the TV Band Incentive Auction NPRM.
44. Apurva opened with document 22-12/98r1, regarding wireless microphones. There was considerable discussion. The Vice Chair agreed to create an 802.18 document for wireless microphones.
45. Apurva opened document 22-12/100r0, which is an edit of the 802.18 baseline document for the TV band incentive auction and discussed the proposed changes to the 802.18 baseline document.

46. The Vice Chair agreed to do some edits and upload it as a revision of the baseline 802.18 document.

47. The Chair recessed the meeting at 5:17PM until Wednesday AM1.
Wednesday, November 14, 2012, AM1

48. The Chair called the meeting to order at 8:14 AM. 
49. The Vice Chair reminded the members to record their attendance.

50. The Chair turned the meeting over to the Vice Chair, who presented document number 18-12/114r1, Draft comments to FCC Wireless Microphone Refresh Proceeding.
51. There were a variety of comments made which led to an edited version, which the Vice Chair uploaded as 18-12/114r2.
52. The Chair recessed the meeting at 9:30 AM until Wednesday PM1.
Wednesday, November 14, 2012, PM1

53. The Vice Chair called the meeting to order at 1:30 PM. 
54. The Vice Chair reminded the members to record their attendance.

55. The Vice Chair turned the meeting over to Thomas Kurner (TU Braunschweig) to present 15-12/0619r1, Presentation on Spectrum Issues at THz Frequencies to IEEE 802.18
56. Thomas discussed the current state of the active THz spectrum allocation in the ITU-R, some possible applications, and possible interference scenarios to terrestrial radio telescopes and earth survey satellites.
57. Thomas also examined the maximum transmit power allowable to avoid interference, and possible ranges for WLAN and point to point applications.

58. In addition, Thomas discussed possible interference mitigation techniques.

59. Thomas discussed the state of dialog with representatives from passive earth based and satellite based passive service operators.

60. The next WRC does not include an agenda item dealing with frequencies beyond 275 GHz. There are several questions before the ITU-R on related issues, and Japan has submitted a new question to the ITU-R which is under consideration.

61. Thomas asked how IEEE 802 or IEEE 802.18 could be helpful in communications and recommendations to the ITU-R on THz spectrum allocation issues. The Vice Chair pointed out that 802.18 regularly communicates with ITU and ITU-R on a variety of issues, and recommended that Thomas make sure that the IEEE SA is included on liaisons on THz issues.
62. There was some additional discussions of how the Chair of IEEE 802.18 is also the IEEE SA liaison to ITU.
63. The Vice Chair recessed the meeting at 2:01 PM until Wednesday PM2.
Wednesday, November 14, 2012, PM2

64. The Vice Chair called the meeting to order at 4:05 PM. 
65. The Vice Chair reminded the members to record their attendance.

66. The Vice Chair reviewed a draft request to the FCC for a public notice inviting comments on the Progeny M-LMS et al test reports filed with the Commission on October 31, 2012.
67. The Vice Chair uploaded the draft report as 18-12/117r0, Draft request to FCC for a Public Notice requesting comments to Progency M-LMS testing, for review and approval in the Thursday AM1 meeting.
68. The Chair recessed the meeting at 4:23 PM until Thursday AM1.
Thursday, November 15, 2012, AM1

69. The Chair called the meeting to order at 8:15 AM.

70. The Vice Chair reminded members to log in and record their attendance.
71. The Chair turned the meeting over to Jay Holcomb, Itron, who presented document 18-12/117r0, Draft request to FCC for a Public Notice requesting comments to Progency M-LMS testing.
72. Roger Marks, Consensii, suggested a few edits, which were accepted, and the document was uploaded by the Vice Chair as 18-12/117r1.

73. The following motion was made:
Motion: To approve 18-12/117r1, Draft request to FCC for a Public Notice requesting comments to Progency M-LMS testing, authorizing the Chair of 802.18 to make editorial changes as necessary, and forward the document to the 802 EC for review and submission to the FCC.
Move by:  Jay Holcomb
Second by:  John Notor
Discussion: None

Vote:  3 Yes 0 No 0 Abstain 

Motion: Passed
74. The Chair turned the meeting over to Roger Marks, who presented document 18-12/116r0, Report to External Organizations on P802.16.3 Progress.

75. Roger reviewed the document for the group, giving background information.
76. The following motion was made:
Motion: To approve 18-12/116r0, Report to External Organizations on P802.16.3 Progress, authorizing the Chair of 802.18 to make editorial changes as necessary, and forward the document to the 802 EC for review and submission to relevant external organizations.
Move by:  Roger Marks
Second by:  John Notor
Discussion: None

Vote:  3 Yes 0 No 1 Abstain 

Motion: Passed

77. Roger then presented document 18-12/118r0, Draft LS to WP 5D: Comments on Working Doc toward a PDNR on the use of IMT for broadband PPDR, which is a response to a liaison from ITU-R WP 5D.
78. Roger gave an overview of the document, pointed out that part of the document is an abstract for information only. The document was revised to remove the abstract and uploaded as 18-12/118r1.
79. Roger is requesting approval to send the document, to ITU-R WP 5D, but is requesting that the Chair of 802.18 hold the document for further comments until early 2013, since it is not due until after the IEEE 802 Interim in January 2013.
80. The following motion was made:
Motion: To approve 18-12/118r1, Draft LS to WP 5D: Comments on Working Doc toward a PDNR on the use of IMT for broadband PPDR, authorizing the Chair of 802.18 to make editorial changes as necessary, and forward the document to the 802 EC for review and submission to ITU-R WP 5D.
Move by:  Roger Marks
Second by:  Jay Holcomb
Discussion: None

Vote:  4 Yes 0 No 0 Abstain 

Motion: Passed

81. The Chair turned the meeting over to Apurva Mody, BAE Systems, who presented document 18-12/114r2, Draft comments to FCC Wireless Microphone Refresh Proceeding.
82. Apurva reviewed the document for the group. There was some discussion about the details.
83. The following motion was made:

Motion: To approve 18-12/114r2, Draft comments to FCC Wireless Microphone Refresh Proceeding, authorizing the Chair of 802.18 to make editorial changes as necessary, and forward the document to the 802 EC for review and submission to the FCC.

Move by:  Apurva Mody
Second by:  John Notor
Discussion: None

Vote:  4 Yes 0 No 0 Abstain 

Motion: Passed
84. The Chair recessed the meeting at 9:19 AM until Thursday AM2.
Thursday, November 15, 2012, AM2

85. The Vice Chair called the meeting to order at 10:30 AM.

86. The Vice Chair reminded members to log in and record their attendance.
87. The Vice Chair turned the meeting over to Apurva Mody, BAE Systems, who presented document 18-12/109r1, Draft_802_Comments_FCC_TVBand_Auction_NPRM.
88. Ben Rolfe, Blind Creek, agreed to display and edit the document for the group.
89. Apurva reviewed the document for the group.
90. There was some discussion of the parts of the introduction.
91. There was discussion of the figure used in paragraph 19. Peter Ecclesine, CISCO, recommended deleting this paragraph. There were other comments recommending other figures as “the best” for IEEE 802. Vinko Erceg, Broadcom, recommended a more general statement.
92. Pat Kinney, Pat Kinney Consulting, added comments from the 802.15 perspective.

93. The Vice Chair, seeing no agreement on paragraph 19, directed Ben Rolfe to delete the paragraph.

94. There were considerable comments about the details, and edits. The document could not be finalized because time was running out for AM2.
95. The group agreed to allow the Vice Chair to edit the document and prepare a fresh draft for review at a future teleconference meeting.
96. The following empowering motion was made:
Motion: To authorize the Chair of the RR-TAG to call 802.18 teleconferences as necessary between the close of the November 2012 Plenary and the close of the March 2012 Plenary. 

Move by:  Richard Kennedy
Second by:  Apurva Mody
Discussion: None

Vote:  4 Yes 0 No 0 Abstain 

Motion: Passed

97. The Vice Chair adjourned the meeting at 12:25 PM. 
98. The next IEEE 802.18 meeting is at the Hyatt Regency, Vancouver B.C., Canada, January 14-17, 2012.
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